FELI
RUCTIQN C ATTACHMENT B

CONSTRUCT 7 COMPANY

in association with

RFQ 18-4334

New COG Well #26 and Raw Water

Transmission Main

Attn: Victoria Jackson, CPPB

City of Goodyear, Purchasing
190 N. litchfield Road, Goodyear, AZ 85338 ORIGINAL



vjackson
Typewritten Text
ATTACHMENT B

vjackson
Typewritten Text

vjackson
Typewritten Text


RFQ 18-4334

New COG Well #26 and Raw VWater

Transmission Main

Felix Construction Company

1326 W. Industrial Dr., Coolidge, AZ 85128
davidg@felixconstruction.com

www.felixconstruction.com

Phone: 480-464-0011 © Fax: 489-464-0078

Principals: Joel Felix, Kevin Felix, David Giannetto, Matt Phillips

FELIX

CONSTRUC'I?N COMPANY

in association with

Hazen
[...]
Ms. Panfil served as Project Engineer for the assessment of RO membrane
performance and replacement recommendation at the 7-mgd Bullard
Water Campus RO groundwater treatment facility.

Water Campus Clean In Place (CIP) Schematic and Training, City of
Scottsdale, AZ

Ms. Panfil served as Project Engineer and developed a detailed Clean-In-
Place schematic and Standard Operating Procedure for the 20-mgd RO
treatment facility at the Scottsdale Water Campus. Ms. Panfil also provid-
ed training on the procedure. The purpose of this project was to prevent
any mistakes in the procedure that could damage the reverse osmosis el-
ements as part of various on-call services with the City of Scottsdale.

Southern Solutions Water Supply 30% Design, Newland, Goodyear, AZ
Ms. Panfil served as Process Mechanical Project Engineer for the prelim-
inary design for up to four new groundwater wells; a 4-mgd RO water
treatment plant to treat nitrogen, arsenic, fluoride, and TDS; and
an evaporation pond system for disposing of brine from the water
treatment plant.



RO Facility Evaluation, Confidential Client, AZ
Ms. Panfil performed cost estimating for operations and maintenance of a proposed 2-, 4-, or 6-mgd RO treat-
ment facility and expanded well water supply, summarizing findings in a power point.

Thomas Groundwater Treatment Fagility, City of Scottsdale, AZ

Ms. Panfil served as Project Engineer for the design of a RO treatment for multiple wells with high TDS levels.
She assisted with coordinating 60% and 90% design efforts for the RO treatment facility, including tracking
task progress, compiling design comments, drafting technical specifications, and supporting other various
mechanical design efforts.

Antiscalant 30 Day Demonstration Test Assistance, City of Scottsdale, AZ
Ms. Panfil served as Project Engineer, assisting with development of a protocol and executing jar testing, flushing,
and 30-day demonstration testing of a new antiscalant for the 20-mgd RO facility at the City of Scottsdale’s Water

Campus.

Antiscalant Specification Development, City of Scottsdale, Scottsdale, AZ
Ms. Panfil served as Project Engineer for the antiscalant specification development for the 20-mgd RO facility
at the City of Scottsdale’s Water Campus.

Large Diameter RO Assessment and Replacement, City of Scottsdale, AZ
Ms. Panfil served as Project Engineer for the assessment of the 7.2-mgd Large-Diameter (16”) RO performance
at the City of Scottsdale’s Water Campus and specification development for replacement RO membranes.

Carson Regional Water Recycling Facility Phase Il Expansion, West Basin Municipal Water District,
Carson, CA

Ms. Panfil served as Process Mechanical Engineer, performing design work of the chemical feed systems, yard
piping, and other site-civil work. This project was a cornerstone of the City of Los Angeles’ Recycled Water
Master Plan to achieve the Mayor’s 2020 recycled water goals. The $50 million project involves advanced
treatment to remove ammonia nitrogen for industrial cooling towers and also micro-filtration for feed water
to reverse osmosis units for industrial boiler feed water.

Review of Reverse Osmosis Performance, West Basin Municipal Water District, Carson, CA
Ms. Panfil worked with the project team to calculate the current energy consumption of the Edward C. Little
Water Recycling Facility, to identify where energy consumption can be reduced.

Chaparral Water Treatment Plant Stainless Steel Corrosion Study, City of Scottsdale, AZ

Ms. Panfil serves as Process Mechanical Project Engineer for the condition assessment and study of stainless
steel pipe corrosion at the 30-mgd direct membrane filtration facility at the Chaparral Water Treatment Plant.
She also provided support of repairs in the piping.

Hazen



Education

BS, Mechanical Engineering,
California Polytechnic State

University, 2005

Certification/License
Professional Engineer: AZ
(#66338), CA (#36771)
Areas of Expertise

» Microfiltration/
Ultrafiltration

+ Reverse Osmosis

» Drinking Water

« Water Reclamation

« Concentrate Treatment

« Membrane Process
Optimization

+ Pilot Operation
Experience
- 12 total years

» 3years with Hazen

Professional Activities

American Membrane
Technology Association

Southwest Membrane
Operators Association

Water Reuse

Hazen

Brad Reisinger, PE

RO Evaluation/Expansion; Final Design

Brad Reisinger, PE, has extensive experience
with mechanical systems, rotating equipment,
and membrane related treatment systems.

Mr. Reisinger’s experience includes preparation of detailed plans and
specifications, developing P&I drawings, plant layout design, bench and
pilot testing, pilot system operations, construction services and full-scale
facility start-up, concentrate management, and process monitoring &
optimization. He has supported membrane applications such as munic-
ipal drinking water, wastewater, and water reclamation and has direct
experience with hollow fiber nano/microfiltration, flat plate MBR, reverse
osmosis, and electrodialysis reversal.

Thomas Groundwater Treatment Facility, City of Scottsdale, AZ

Mr. Reisinger served as Mechanical Design Engineer for the design of a
1.5-mgd RO system capable of treating water from multiple groundwater
sources with varying water qualities. The design included the layoutand
design of one duty train and one standby 1.5-mgd RO train, membrane
selection, antiscalant dosing, acid dosing systems, and control design.

Water Campus Advanced Water Treatment (AWT) Facility Chlora-
mine Analyzer Replacement, City of Scottsdale, AZ

Mr. Reisinger served as Project Engineer, assisting the City with the
replacement of a chloramine analyzer and improving the sodium hypo-
chlorite and aqua-ammonia dosing systems. The existing analyzer did
not provide reliable data and was suspect in not alarming operations
staff that the downstream reverse osmosis system was being fed free
chlorine, resulting in irreversible damage. An analysis of available re-
placement analyzers to monitor chloramine, ammonia, free and total
chlorine residuals was conducted and presented to the City.

Carson RWRF Expansion, West Basin Municipal Water District,
Carson, CA

Mr. Reisinger served as Project Engineer, providing technical oversight
for the design of a 5.88-mgd universal pressurized hollow fiber microfil-
tration system to operate as pretreatment for reverse osmosis for refinery
boiler feed makeup water, and a 2.5-mgd tertiary membrane bioreactor to
provide cooling tower make-up water. Both systems operate on Title 22
feed water. Both designs included membrane equipment procurement,
equipment layout, site layout, and integration with existing systems.



Water Campus Advanced Water Treatment (AWT) Facility Operations Support Services, City of Scott-
sdale, Scottsdale, AZ

Mr. Reisinger served as Project Engineer, and assisted city personnel with RO membrane element replacement. Mr.
Reisinger, along with 2 others, replaced 328, 8”x 60” RO elements in two 24:10:5 array RO trains in two 12 hour shifts.

SROG Salinity Research on Concentrate Management Pilot Demonstration Project, City of Phoenix,
Phoenix, AZ

Mr. Reisinger served as Project Engineer, and assisted with design, operation, and implementation of a pilot
program to evaluate treatment processes for high recovery and concentrate minimization. Mr. Reisinger was
responsible for Pilot design, P&ID drawings, treatment process operating and testing protocols and reviews,
membrane system protocols, literature review, data analysis, and reports.

Western Canal Pilot Project, City of Phoenix, Phoenix, AZ

Mr. Reisinger served as Project Engineer. The goals of the pilot were two-fold. The pilot treated Salt River Project
canal water and/or local brackish ground water to verify the effectiveness of the process on the two source waters,
and to verify the target goal of 92% to 95% overall system recovery. Mr. Reisinger developed pilot protocols for
the RO and MF systems, prepared literature review focusing on membrane technology and its application to
potable water treatment, analyzed bench scale data to verify membrane selection for the project, and developed
P&ID drawings for a 50-gpm pilot system consisting of microfiltration as pretreatment to reverse osmosis with
lime softening followed by a secondary RO on the primary RO concentrate stream for concentrate recovery. Mr.
Reisinger also assisted with start-up of both the primary and secondary RO systems, and analyzed operating
data to track RO performance. He developed the final report summarizing the membrane system operation.

East Bay Municipal Utility District, Richmond Advanced Recycled Expansion (RARE) Operations Sup-
port Services, Richmond, CA

As Project Manager, Mr. Reisinger performed monthly microfiltration (MF) and RO system performance eval-
uations to assist the district in trouble-shooting poor membrane performance and to optimize their operations.
Performed MF module autopsy to identify problematic fouling constituents. The RARE facility is an MF/RO
facility treating 3.5 mgd of secondary effluent for boiler feed. Additionally, Mr. Reisinger prepared and pre-
sented a two-day membrane basics training program for the operations staff.

Foss Reservoir Pilot Study, FOSS Reservoir Master Conservancy District, Foss, OK

Mr. Reisinger served as Project Engineer. This project was a proof-of-concept pilot to evaluate microfiltration
(MF) as pretreatment to reverse osmosis to treat surface water from the Foss Reservoir. Mr. Reisinger developed
the pilot protocol and assisted with equipment installation and start-up. Once the pilot was in operation the
operating data was normalized and evaluated weekly to be used to assist the Distinct with operations. The data
was used to evaluate operating parameters, cleaning requirements, and antiscalant effectiveness. A final report
was generated following the completion of operations.

Regional Wastewater Treatment Ground Water Recharge Pilot Study, Monterey Regional Water Pollu-
tion Control Agency, Monterey, CA

Mr. Reisinger served as Project Engineer. The “Pure Water Monterey” pilot was a proof-of-concept test that consist-
ed of Ozone, Ultrafiltration (UF), and Reverse Osmosis (RO) to treat 17 gpm of secondary effluent for groundwater
recharge. Mr. Reisinger operated two hollow fiber UF skids (1 inside-out and 1 outside-in) and one RO skid over 7
months, during which operating data was normalized weekly and used to optimized system operating conditions
and determine cleaning frequencies. The membrane performance was used to establish full scale design criteria.

Hazen



GARY M. GIN, R.G.

VP Arizona Operations !/ Senior Project Manager

PROFESSIONAL SUMMARY

Gary has 20 years of diverse experience in the water industry, including 9 years in consulting and
11 years with the City of Phoenix. Gary specializes in integrated water resource planning,
groundwater policy, aquifer storage and recovery (ASR) systems, analyzing water infrastructure
hydraulics, water rights, and program/regulatory management. He leverages his technical expertise
and water utility experience to help clients develop and implement their capital programs. Gary is a
seasoned project manager with a resume of over 60 projects, some in excess of $150 million

EDUCATION

M.S. Geology
University of Nevada, Las
Vegas

B.S. Geology (with
Distinction)
Sonoma State University

PROFESSIONAL
REGISTRATIONS

Licensed Geologist:
Arizona (39254, 2003)
Texas (4937, 2003)

AWARDS

City of Phoenix was
awarded ($300,000) the
2015 waterSMART:
Drought Resiliency Project
Grant 2015; (FOA-
R15AS00046) for the Deer
Valley Water Treatment
Plant ASR Well Program.
Phoenix was the only city
in Arizona to be awarded

1y

ENGINEERS INC

LeonardRice

EXPERIENCE

Program Management

Mr. Gin is skilled at leading and managing the implementation of large
capital programs, and serving as an owner’s advisor in matters of project
delivery and designer/contractor procurement.

PROGRAM MANAGEMENT TEAM, CITY OF PHOENIX, WELL
INSTALLATION PROGRAM (2018-2022)

Mr. Gin is serving as Technical Advisor for Phoenix’s Well Installation
Program for 7 ASR wells and 3 Production wells. He advises on technical
and management related issues throughout design, permitting,
construction, testing, and operational phases. LRE serves the City of
Phoenix to reduce risk and uncertainty and ensure that the objectives of
the program are met.

TECHNICAL ADVISOR, KALTAILS INJECTION BOREHOLE DESIGN
REVIEW, KCGM/NEWMONT, WESTERN AUSTRAILA

Mr. Gin is serving Technical Advisor for KCGM/Newmont for the design
and operations of their injection bore-field (10 Injection Wells). KCGM's
objective is to store 2,000 gpm into 10 injection wells. The source water
that is to be recharged into the Kaltails Aquifer is hyper-saline and contains
slime-forming bacteria. LRE’s objective is to identify engineering solutions
on how to accelerate the oxidization process and eliminate the biological
components in the source water so that oxides and biofouling will not occur
in the injection wells. Recharge operations will commence March 2018.

TECHNICAL ADVISOR, BUTLER WATER RECLAMATION FACILITY
(WRF), AQUIFER STORAGE AND RECOVERY WELL, CITY OF
PEORIA, AZ

Mr. Gin is serving as Technical Advisor for the City of Peoria’s first ASR
well. This ASR well recharges advanced treated reclaimed water into a
potable aquifer. Peoria’s objective is to store long-term storage credits to
mitigate against drought and system outages. The success of this pilot
project will increase the recharge capacity at the Butler WRF. Mr. Gin is
reviewing design drawings and technical specifications, assisting the City
in obtaining State (USF and APP) and County (New Source) permits,
training City operators on how to optimize recharge performance, and

1221 Aurorin Porckway  Denver, (0 80204 303-455-9569  vaww. LREwater.com



this Federal Grant.

2013 National Ground
Water Association
Qutstanding Groundwater
Supply Project of the Year:
"Innovations in Aquifer
Storage and Recovery
(ASR) Well Technologies,
City of Phoenix, Arizona".

2014 AZ Forward, 34th
Annual Environmental
Excellence Awards, Award
of Merit for Environmental
Stewardship (Central
Arizona) (SRP Award),
Innovations in Aquifer
Storage and Recovery
Well Technologies for
Aquifer Restoration, City of
Phoenix.

City of Phoenix, 2013
Individual Excellence
Award for Creating and
Managing the City's First
Aquifer Storage and
Recovery Well Program
(http://www.youtube.com
/watch?v=FkCH4kYveX

Q).

PROFESSIONAL
AFFILIATIONS

National Groundwater
Association

American Water Works
Association

AZ Water Association
WaterReuse Association

American Groundwater
Trust

d LeonardRice

ENGINEERS INC

GARY M. GIN, R.G.

VP Arizona Operations / Senior Project Manager

determining the operational limits for recharge and recovery of this ASR
well.

UPDATE GROUNDWATER MANAGEMENT PLAN, CITY OF PHOENIX,
AZ

Mr. Gin created $158 million well-field program for the City of Phoenix in
2016. This well-field entails the construction of 11 ASR and 9 water supply
wells in 10 years. These wells will be used for drought resiliency (57,000
AF/yr of increased well production & 14,500 AF/yr of increased recharge
capacity) and redundancy in the various pressure zones of the distribution
system. Mr. Gin also developed the criteria for siting these wells (meeting
current & future demands) and had all 21 wells permitted through the
Arizona Department of Water Resources (ADWR).

AQUIFER STORAGE AND RECOVERY (ASR) AND WATER SUPPLY
WELL PROGRAM, CITY OF PHOENIX, AZ

Mr. Gin served as the Program Manager and Design Manager responsible
for implementing all aspects of Phoenix’s Groundwater Management Plan
2006-2016 ($98 million). The program comprised 12 separate projects,
including seven ASR wells (10,500 AF/yr of recharge capacity), five water
supply wells (16-18 MGD), and several feasibility and exploratory borehole
projects. Mr. Gin was the first hydrologist in the United States to test and
utilize glass beads as a filter pack media for ASR wells. He has extensive